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ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Date of Testing:

Date of Next Testing:
Product Name:

CAS Number:
Specifications & Purity:
Lot #:

SKU #

Analysis:

Storage Temperature:

Parameter

Fe(Titration by KMNQO4)

ICP: Confirms Iron Component
Appearance(1433954)

X-Ray Diffraction

%@. e

John Su
QA & QC Manager

Certificate of Analysis

2024-03-29 16:43:43

2027-03-29 16:43:43
Iron(ll) chloride
7758-94-3

98%

C2422209

1433954

324612

Argon charged

Limit Values
42.9-45.2 (%)
Confirmed

Beige to Tan Powder
Conforms to Structure

Result

43.35%

Confirmed

Beige to Tan Powder
Conforms to Structure
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